ASHCROFT SURGERY PRESCRIBING FORMULARY
	In general, avoid any drugs that have the following words in them:

“es”  eg escitalopram

“neo” eg neoclarityn

“des” eg desloratidine


Note: Avoid does not mean you can’t use it; it simply means reflecting on it and reviewing the diagnosis and its indications before making a final decision. Criteria: Evidence, Side Effect Profile & Cost
	Drug Group or Indication
	First Choices
	Second Choices
	Notes

	Antibiotic for chest infection
	Amoxycillin 
500mg tds  5d
	Erythromycin 
250-500mg  qds
	Avoid  Ciprofloxacin or Augmentin if possible.

	Antibiotic for tonsillitis/throat
	Avoid
	Penicillin V 

250mg qds 10d
or Amoxycillin 
	Erythromycin 500mg qds 10d

	Antibiotic for ear infection
	Avoid
	Amoxycillin 

500mg tds 5d
	Erythromycin 

250-500mg qds 5d

	Topical rx for ear infection
	Sofradex 
Qds
	Gentamicin HC 
qds
	

	Antibiotic for UTI
	Avoid, drink plenty
	Trimethoprim 200mg bd 3d
	Cefradine 

250mg qds 3d

	Antibiotic for skin/cellulitis
	Flucloxacillin 500mg qds 

	Give a 2 week course for true cellulitis
May use fluclox PLUS + 
Penicillin V 500mg qds 10-14d

	Antibiotic for PID
	Metronidazole 400mg bd-7 days + Ofloxazin 

400mg bd- 14days
+ IM Ceftriaxone 250mg single dose
	

	Antibiotic for confirmed STi (Chlamydia or gonorrhoea)
	REFERAL 1ST – ONLY USE IF REFERRAL NOT FEASABLE
	Azithromycin 1G stat
	

	Antifungal
	Clotrimazole bd
	Miconazole bd

	

	Acne Vulgaris:
         - Mild
	Benzyl Peroxide 2.5-10% at night
	Topical Retinoid – 

Tretinoin 0.025-0.01% 60mg or (but more £)

Adapalene 0.1% 45mg

CONTRAINDICATED IN PREGNANCY
	Combination of topical retinoid & Benzyl Peroxide am

	         - Moderate
	Topical retinoid as above + Topical Antibiotic am Dalacin T 30mls, 50mls. (clindamycin)
	Topical Retinoid pm + Benzyl Peroxide am + Oral Antibiotic :-
1st line – Lymecycline       

        100mg od

2nd– Erythromicin 500mg 

3rd–Minocycline 100mg
	Consider Dianette if female

	         - Severe
	Consider referral to GPwSI Derematolgy for Roaccutane
	Consider high dose minocycline 100mg bd (monitor LFT’s) or Trimethoprim 300mg bd


	

	Topical rx for skin infections
	Fucidin 2% 

Bd
	
	

	Topical steroids


	Mild: Hydrocortisone 0.5% - 2.5%
Efcortelan Brand


	Moderate: Eumovate, Betnov.  RD
	Strong: 

Betnovate, Locoid 0.1%; 

Very strong: Dermovate
	Elocon (mometasone) is expensive(same potency  as Betnovate)
Think carefully re: tacrolimus; expensive

	Head lice
	Malathion (Derbac)
	Permethrin

	

	Hay Fever -Antihistamines


	ORAL –

Cetirizine 10mg

Piriton


	Loratadine 10mg
	Avoid: ‘neo’ and ‘des’ drugs eg desloratadine, neoclarityn

	
	EYE PREP’s –

Olopatadine 1mg/ml (bd)


	Azelastine 0.05% (bd, up to qds)
	Sodium Cromoglycate 2% (qds) 13.5 mls

	
	NASAL PREP’s -
Beclometasone aqueous spray (bd)
	Mometasone (od)
	Ipratropium bromide useful for rhinorrhoea


	Ear wax


	Olive oil


	Sodium bicarbonate

Cerumol
	

	Analgesia

Try and avoid co-codamol and higher in general
	Mild:

Paracetamol

Ibuprofen

AVOID: efferescent tabs

	Moderate:

Cocod. 

8/500
DiclofenacNaproxen NSAIDs
	Strong: 
Cocod. 30/500
Tramadol (use 50mg capsules; if m/r prep needed, give Zamadol mr caps)
	Avoid Arthrotec, Gabapentin.  
If you have to give Gabapentin, then do so BUT use multiples of 300mg capsules.   
AVOID Pregabalin which is FIVE times the cost of Gabapentin.

	Analgesia II
	Morphine SR tablets


	Oxycodone

Fentanyl patches only if not able to take tabs
Use only 2nd line if oral opiates are inappropriate. 
Very expensive.

	
	Buprenorphine
	

	NSAID Gastro - protection
	lansopraz. 15mg
	
	Avoid Arthrotec, Gabapentin.  

	Anti-emetic


	Metoclopropamide
	Cyclizine
	Buccastem is expensive

	
	Pregnancy:

Promethazine

	Pregnancy:

Metoclopropamide

	

	Anti-spasmodic
	Acute -
Dicycloverine

Hyoscine
	
	

	
	Chronic –

Mebeverine


	Mintec
	

	Constipation


	Fybogel or

Sennakot or lactulose
	Movicol is expensive – short courses if used eg tds for 3 – 7 days and then back to fybogel/senna etc

	Diarrhoea
	      nothing if acute

	Loperamide 

     (chronic diarrh. only)
	

	Anal conditions


	Xyloproct, Scheriproct or Anusol HC

	
	Avoid Proctosedyl

	Threadworms
	Mebendazole
	
	

	Heartburn


	Peptac
	   Gaviscon Advance
	

	
	H2 antag

Ranitidine
	PPI

Lansoprazole

	

	Ulcer Healing Drugs
	Lansoprazole 30mg
	Omeprazole 20mg
	Step down dose appropriately

	Urinary frequency
	Oxybutynin (Ditropan)
5mg 
	Tolterodine XL
(Detrusitol XL) 
	

	Prostatism


	Tamsulosin MR CAPs.
Prazosin
Doxazosin

	Finasteride
5mg (for BPH)
	

	Dysmenorrhoea
	Ibuprofen

Naproxen

	Diclofenac
	Avoid Mefanamic acid (£11 !)

	Menorrhagia
	Ibuprofen

Naproxen

	Tranexamic Acid
	NSAIDs ↓ bleeding by 20-50%

	Menses - postponing
	Medroxyprogesterone Acetate (Provera)

10mg tds
	
	Start a few days before period/holiday

	Osteoporosis


	Calceos

Calcichew D3 Forte 
	
	Note; Calceos is Gelatin free

	
	Alendronate 70mg weekly
(Fosamax)

	Residronate 35mg weekly
(Actonel)
	3rd line only Women
Strontium

	HRT


	AS PER MIMS

	Anxiety
	Propranolol

Citalopram

	Citalopram
	Avoid venlafaxine – expensive & needs regular BP checks

	Depression
	Citalopram
Sertraline

Paroxetine
	Fluoxetine
Mirtazepine
	Avoid venlafaxine – hospital only
Nice guidelines for 3rd line

	Insomnia


	Try not to prescribe
	
	

	Agitation in elderly
	Try to avoid
	Promethazine
	Haloperidol

	Hypertension
	See PACE guidelines

	Diuretics


	Thiazide:

Indapamide
	Loop:
Furosemide

Bumetanide
	K+ Sparing:

Spironolactne

	

	ACE inhibitors
	Ramipril

( HF 10mg od )

	Lisinopril

( HF 30mg od )
	

	ACE2


	Candesartan
	Valsartan
	Irbesartan (in diabetic nephropathy)

	Calcium channel blockers
	Dihydropyridines:

Amlodipine

Felodipine
	Rate limit.:

Diltiazem (branded)
Verapamil
	

	Beta blockers


	Atenolol
	Bisoprolol

( 1st choice HF 10mg ) Metoprolol ( HF)
	

	Alpha blockers
	Doxazosin
	
	

	Diabetes sulphonylureas
	Gliclazide
	Glimepiride

	Diabetes glitazones
	Pioglitazone
	Rosiglitazone
	Contraind in.Heart Failure
Peripheral Oedema

	Statins
	Atorvastatin 40 or 80mg 
	Rosuvastatin 10mg
	

	Other lipid lowering
	Not in preferential order: Ciprofibrate

Ezetimibe or Nicotinic Acid SR
	

	Enteral Sip Feeds
	Do not prescribe.  Refer to dietician first for assessment or use the MUST assessment protocol available on www.ashcroftsurgery.co.uk
 

	Iron Supplements
	Ferrous sulph 200mg 1 tds


	Sodium Feredetate 10mls tds (adults)  



	Smoking Cessation

(Must be in practice clinic program otherwise via BRASS.)
	Nicotine replacement therapy i.e.
· Patches

· Inoculator

· Gum/lozenges
	Varenicline (Champix)
Should be last option, having tried replacement therapy.
	Caution:-

With Psychiatric illness to be closely monitored. Champix - Suicidal thoughts & behaviour reported.
Replacement therapy – severe or unstable CVD or recent CVA monitor closely

	Asthma


	Reliever: pHD1 Ventolin evohaler

Salbutamol CFC Free (Plus Spacer)
	
	

	
	Inhaled Cortcosteriod: Clenil CFC Free (doses 50, 100, 200, 500 equiv to old becotide)
	QVAR pHD1

QVAR Autohaler

(Potency double use ½ dose that of becotide)
	

	
	Long Acting Bronchodilater: Formoterol 10.1/inh CFC Free(Atimos)
	
	

	COPD
(Draft only-for final review)

	Mild 
Ventolin evohaler Ipratropium brom. cfc free mdi 20mcg.

Still Symptomatic

Atimos modulate (Formoterol 10.1 inh)

Still Symptomatic

Tiotropium 18mcg 

(Handihaler)

(NB.STOP ANY IPRATROPIUM)
Still Symptomatic

Trial of inhaled steroid..Clenil modulate up to 500mcg bd for 4 weeks

Freq.Exacerbations

(2 or more in 12mths) Symbicort 400/6 1p bd

Still Symptomatic

Theophylline tablets by Brand Name Uniphyllin/Slo-phyllin
Chronic Productive Cough

Trial of Carbocysteine 750mg tds(maintenance 750mg bd)
	Mild 

Salbutamol 100mcg cfc free breath actuated

Still Symptomatic

Oxis Turbohaler

(Formoterol 9mcg)

Still Symptomatic

Tioptropium Respimat inhaler
(NB.STOP ANY IPRATROPIUM)

Freq.Exacerbations

Seretide 500 Accuhaler 1p bd


	Mild
 Ventolin Accuhaler 

200mcg per puff

Asmasal clickhaler 95mcg

Terbutaline 500mcg inh. 
Still Symptomatic

Salmeterol 25mcg mdi

Salmeterol accuhaler 50mcg

Freq.Exacerbations

Seretide 250 evohaler  plus spacer 2p bd
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